
INNISKEEN WASTE WATER TREATMENT WORKS

WASTE WATER DISCHARGE LICENCE 
APPLICATION

Monaghan County Council

County Offices,

The Glen,

Co. Monaghan

MARCH 2009

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:17



WWD Application Form Version 6/08 

This is a draft document and is subject to revision. 

 

 

 
 

 

Waste Water Discharge 
Licence 

Application Form 
 

 

 
 
 

 

 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 
[...]
A county average of 3.1 persons per household was used to calculate the related additional 
PE. (Census 2006). It should be noted that in the current economic climate it is probable 

that not all the housing permissions applied for will be realised. 

 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:18



 WWD Application Form V5/08 

Page 18 of 43 

File 

Number 

Date Granted  Description No of 

Units 

Additional PE 

(Based on 3.1) 

07290 03/07/2007 Erect 1 No. 2 Story 

House 

1 3.1 

061767 01/08/2007 Construction of 48 No. 

dwellings 

48 148.1 

08428 28/08/2008  Erect 1 No. dormer 1 3.1 

   50 155 

 

As can be seen below, an approximate estimate for the plant loading in 2015 (life span of 

licence) is 1,185 PE. As the plant is currently designed to cater for a PE of 1750, it will be 
able to accommodate the extra hydraulic and organic load without posing an environmental 

risk to the receiving water habitat. 
 

 

Inniskeen 

Existing PE Pending PE Projected increase to 2015 

979 155 41 

Total (Existing + Pending 

Projected) 

 1,185 

  

 

B.9 (iii) FEES 

State the relevant Class of waste water discharge as per Column 1 of the 

Second Schedule, and the appropriate fee as per Columns 2 or 3 of the Third 

Schedule of the Waste Water Discharges (Authorisation) Regulations 2007, S.I. 

No. 684 of 2007.  

 

Class of waste water discharge Fee (in €) 
Discharges from agglomerations 

with a population equivalent of 

more than 10,000 

€15,000 

 
Appropriate Fee Included 
 

Yes No 

 √ 

B.10 Capital Investment Programme 

State whether a programme of works has been prioritised for the development 

of infrastructure to appropriately collect, convey, treat and discharge waste 

water from the relevant agglomeration.  If a programme of works has been 

prioritised provide details on funding, (local or national), allocated to the capital 

project. Provide details on the extent and type of work to be undertaken and 

the likely timeframes for this work to be completed. 
 

No Capital Investment Programme has been prioritised for the development.  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:18



 WWD Application Form V5/08 

Page 19 of 43 

Attachment B.10 should contain the most recent development programme, 

including a copy of any approved funding for the project and a timeframe for 

the completion of the necessary works to take place.  

 

Attachment included 
 

Yes No 

 √ 

B.11 Significant Correspondence 

 

Provide a summary of any correspondence resulting from a Section 63 notice 

issued by the Agency in relation to the waste water works under the 

Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 

13 of Protection of the Environment Act, 2003. 

There have been no Section 63 notices issued by the Agency in relation to the Inniskeen 

Waste Water Works under the Environmental Protection Agency Acts, 1992 and 2003, as 

amended by Section 13 of Protection of the Environment Act, 2003. 

 

Attachment B.11 should contain a summary of any relevant correspondence 

issued in relation to a Section 63 notice.  

 

Attachment included 
 

Yes No 

 √ 

B.12 Foreshore Act Licences. 

Provide a copy of the most recent Foreshore Act licence issued in relation to 

discharges from the waste water works issued under the Foreshore Act 1933. 

 

Attachment B.12 should contain the most recent licence issued under the 

Forsehore Act 1933, including a copy of all conditions attached to the licence 

and any monitoring returns for the previous 12-month period, if applicable. 

  

Attachment included 
 

Yes No 
√ 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:18



 WWD Application Form V5/08 

Page 20 of 43 

SECTION C: INFRASTRUCTURE & OPERATION 

Advice on completing this section is provided in the accompanying Guidance 

Note.   

C.1 Operational Information Requirements 

Provide a description of the plant, process and design capacity for the areas of the 

waste water works where discharges occur, to include a copy of such plans, 

drawings or maps, (site plans and location maps, process flow diagrams), and such 

other particulars, reports and supporting documentation as are necessary to 

describe all aspects of the area of the waste water works discharging to the 

aquatic environment. Maps and drawings must be no larger than A3 size. 

 

C.1.1 Storm Water Overflows 

 

For each storm water overflow within the waste water works the following 

information shall be submitted: 

 
There are no storm water overflows operational in the system. 

 
An emergency overflow at the pumping station is designed to discharge to the Fane 

River at National Grid Reference 293928,306704 
 

The location of this emergency overflow is shown in Drawing 6 of Attachment 

C1.  

• An assessment to determine compliance with the criteria for storm 

water overflows, as set out in the DoEHLG ‘Procedures and Criteria 

in Relation to Storm Water Overflows’, 1995 and any other guidance 

as may be specified by the Agency, and  

• Identify whether any of the storm water overflows are to be 

decommissioned, and identify a date by which these overflows will 

cease, if applicable. 

 

C.1.2 Pumping Stations 

 

For each pump station operating within the waste water works, provide 

details of the following: 

 

• Number of duty and standby pumps at each pump station;  

 
1x Duty & 1x standby pumps. 

 

• The measures taken in the event of power failure; 

 
Full power generator on site. 

 
• Details of storage capacity at each pump station;  
 

9m3 storage capacity,  

 

• Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter 

the receiving waters. 

5 spills per annum for 4 hour period, discharging to River Fane at IGR 
293928,306704 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:18



 WWD Application Form V5/08 

Page 21 of 43 

 
 

C.1 (i) Inniskeen Waste Water Works 

 
The Waste Water Works serving the town of Inniskeen and the immediate environs 

comprises a network of gravity sewers, a pumping station and associated rising main and a 

Waste Water Treatment Works with a design capacity of 1750 P.E.  

 

The primary discharge of the Waste Water Works is to the River Fane at 293924E 306703N 
in the Lacklom, Inniskeen, Co. Monaghan. The associated Waste Water Treatment Plant is 

located at 293924E 306661N in the townland of Lacklom, Co. Monaghan. 
 
 
Pumping Station 
 

The sewer network flows to a pumping station located at National Grid Reference E293367 
N307007) (Drawing 6 of Attachment C1). The storage capacity at the pumping station is 

9m3 

 

In the event that the flows to the pumping station in periods of heavy rainfall exceed the 
capacity of the duty pump and the level rises to a predetermined level in the wet well the 

second pump begins to operate and continues to pump until the level in the wet well is 

below the predetermined level.  
 

In the event of both pumps fail to operate the level in the wet well will rise and will 
overflow through a high level emergency overflow to the River Fane at National Grid 

References 293928,306704. 
 

The Frequency and duration of activation of the emergency overflow to the receiving 

waters is 1 spill per annum, 3hr duration. 
 

 

Inniskeen Waste Water Treatment Plant 
 

1.1 Waste Water Treatment Plant 

1.1.1 General 
 

The Waste Water Treatment Plant (WWTP) which provides treatment for a design load of 
1750 population equivalent comprises aeration by mechanical surface aerators followed by 

settlement and clarification and tertiary treatment to reduce phosphate levels. The plant is 
designed to produce a fully nitrified effluent of 10:10mg/l BOD: Suspended Solids. Sludge 

dewatering is provided by thickening the sludge in a picket fence thickener followed by 

dewatering on a sludge belt press.  The site plan and general arrangement of the Waste 
Water Treatment Plant is shown on Drawing 2 of Attachment B2 and Drawing 7 of 

Attachment C1 respectively and a schematic flow diagram of the plant is shown on 
Drawing 8 in Attachment C1. 

 

 
 

 
 

 

 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:18



 WWD Application Form V5/08 

Page 22 of 43 

Waste Water Treatment Plant Design Criteria 

 

Parameter Value 

Population Equivalent 1750 

Daily Flow (m3/day) 350 

Daily Flow (m3/s) 4.1 

Daily BOD (kg/day) 105 

 
Treatment 

 

The flows enter the works through an inlet chamber with a hand raked course screen.   

Storm flows pass to a storm tank which utilizes an old oxidation ditch.  Flows enter an inlet 

pumping station which pumps flows to an over ground circular steel aeration basin with an 
inner clarifier. Prior to discharging to the tank the pumped flows pass through a screen / 

screw conveyor compactor unit located at a high level on the bridge of the tank.  
Screenings pass through a chute to a collection bin at ground level.   

 
Aeration is provided by bubble aeration through diffusers located over an area of the 

aeration tank floor. Air is produced by two rootes type blowers located in the Control 

Building. The blowers are controlled by a plc linked to a dissolved oxygen probe in the 

aeration basin.  Mixed liquor is settled in an inner clarifier and the settled liquor passes over 

a peripheral weir and flows to a pumping station at ground level which pumps the clarified 
effluent to an elevated sand filter in a circular steel tank from where it flows to an outlet to 

the river. 

 
Sludge is pumped from the central hopper in the clarifier to a splitter chamber mounted on 

the top of the aeration tank.  The splitter box is fitted with an electronically operated valve 

which allows the operator to return the sludge to the aeration basin or waste the sludge to 

the sludge holding tank.  Sludge is dewatered on a sludge belt pass and then discharged to 

a skip for treatment off site 
 

The sludge belt press and the air blowers were housed in a section of the steel clad control 
building.  The works has a stand by electrical generator also located in the Control Building. 

 

 

Nutrient Removal 

 

Phosphorous Reduction 
 

The treatment plant includes a facility for the removal of phosphates (see Drawings 7 and 
8 of Attachment C1). Phosphorous is removed by simultaneous precipitation by the 

addition of ferric sulphate. Ferric sulphate is injected into the incoming sewage at the inlet 

to the aeration basin.  

 

Sludge Treatment 
 

Sludge is pumped from the central hopper in the clarifier to a splitter chamber mounted on 
the top of the aeration tank.  The splitter box is fitted with an electronically operated valve 

which allows the caretaker to return the sludge to the aeration basin or waste the sludge to 

the sludge holding tank.  Sludge is dewatered on a sludge belt pass and then discharged to 

a skip (Drawing 7 and 8 in Attachment C1). 

 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:18



 WWD Application Form V5/08 

Page 23 of 43 

C.1(iii) Information on the Location of the Overflows and Final Discharge 

Locations from Such Overflows 
 

The primary discharge point SW1(P) discharges to the River Fane. The location of the 
discharge is shown on Drawing 3 of Attachment B3. 

 

The emergency overflow is designed to discharge to the River Fane at IGR 293928, 
306704) as shown on Drawing 6 of Attachment C1. There is on average 5 spills per 

annum for 4 hour period. 
 

Attachment C.1 should contain supporting documentation with regard to the 

plant and process capacity, systems, storm water overflows, emergency overflows, 

etc., including flow diagrams of each with any relevant additional information. 

These drawings / maps should also be provided as geo-referenced digital 

drawing files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon 

agreement) in Irish National Grid Projection.   This data should be provided to 

the Agency on a separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5, 

D.2, E.3 and F.2.  

 

 

Attachment included 
 

Yes No 

√  

C.2 Outfall Design and Construction 

Provide details on the primary discharge point & secondary discharge points and 

storm overflows to include reference, location, design criteria and construction 

detail. 

 
Emergency Overflow 
 
The emergency overflow is designed to discharge to the River Fane at IGR 293928, 

306704) as shown on Drawing 6 of Attachment C1. There is on average 5 spills per 
annum for 4 hour period. 

 

Primary Discharge Point - SW1(P) 

 

The primary discharge (SW1(P)) of the Waste Water Works is to the River Fane at point     

293924E 306703N in the townland of Lacklom, Inniskeen, Co. Monaghan (see Drawing 3 

of Attachment B.3).  
 

 

Attachment C.2 should contain any supporting documentation on the design and 

construction of any and all discharge outfalls, including stormwater overflows, 

from the waste water works. 

 

 

Attachment included 
 

Yes No 

√  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:09:18



 WWD Application Form V5/08 

Page 24 of 43 

SECTION D: DISCHARGES TO THE AQUATIC 
ENVIRONMENT 

Advice on completing this section is provided in the accompanying Guidance 

Note.   

 
Give particulars of the source, location, nature, composition, quantity, 
level and rate of discharges arising from the agglomeration and, where 
relevant, the period or periods during which such emissions are made or 
are to be made. 
 
Details of all discharges of waste water from the agglomeration should 
be submitted via the following web based link: 
http://78.137.160.73/epa_wwd_licensing/.  The applicant should address in 

particular all discharge points where the substances outlined in Tables 

D.1(i), (b) & (c) and  D.1(ii), (b) & (c) of Annex 1 are emitted. 

 

Where it is considered that any of the substances listed in Annex X of 
the Water Framework Directive (2000/60/EC) or any of the Relevant 
Pollutants listed in Annex VIII of the Water Framework Directive 
(2000/60/EC) are being discharged from the waste water works or are 
seen to be present in the receiving water environment downstream of a 
discharge from the works (as a result of any monitoring programme, 
e.g., under the Water Framework Directive Programme of Measures) the 
applicant shall screen the discharge for the relevant substance.  
 

D.1 Discharges to Surface Waters 

Details of all discharges of waste water from the agglomeration should be 

supplied via the following web based link: 
http://78.137.160.73/epa_wwd_licensing/.  Tables D.1(i)(a), (b) & (c), should be 
completed for the primary discharge point from the agglomeration and Tables 

D.1(ii)(a), (b) & (c) should be completed for each secondary discharge point, 
where relevant.  Table D.1(iii)(a) should be completed for each storm water 

overflow.  Individual Tables must be completed for each discharge point.   

 

Where monitoring information is available for the influent to the plant this data 